F¥ponent

White Paper

Methanol Use in
Wastewater Denitrification




FXponent

White Paper

Methanol Use in
Wastewater Denitrification

Prepared for

Methanol Institute

24 South West Street
Suite 203

Alexandria, VA 22314

Prepared by

Exponent

1800 Diagonal Road
Suite 500

Alexandria, VA 22314

and

Thomas L. Theis

Andrea Hicks

University of Illinois at Chicago

July 2012

© Exponent, Inc.

Doc. no. 1105602.000 0101 0712 PTO1



Contents

List of Figures

List of Tables

Acronyms and Abbreviations

Executive Summary

1 Nitrogen in the Environment

1.1 Sources of Nitrogen

1.2 Nitrogen Transformations in the Environment

1.3 Impacts of Excessive Reactive Nitrogen

2 Regulatory Climate for Nitrogen in Wastewater
[...]
solids (TSS) and organics, measured as biochemical oxygen demand (BOD). The main
objective was to prevent the depletion of oxygen because of the degradation of organics in water
bodies receiving the treated wastewater. Over time, it became apparent that macronutrients—
nitrogen and phosphorus—were the major cause of eutrophication in surface waters. Focus
shifted to including nutrient removal at wastewater treatment plants, especially where
eutrophication was a major concern.

The Clean Watersheds Needs Survey 2008 Report to Congress (EPA 2008) indicates that, of
17,749 treatment facilities, 848 (5%) currently treat their effluent for nitrogen removal, and an
additional 595 (3%) are projected to need nitrogen removal treatment.*

Legend

@  Existing Nitrogen Removal

©  Projected Nitrogen Removal

Figure 4-1.  Existing and projected N removal for U.S. WWTPs (per CWNS 2008 database)

! The CWNS collected data from over 34,000 wastewater facilities and water quality projects. The data collected

included indications of the current and projected treatment needs for the effluent from the treatment facilities. It
also includes information about the types of advanced treatment being used.

23



The CWNS (EPA 2008) provides more detailed information for 284 facilities with
denitrification—most (74%) employ activated sludge systems with biological denitrification;
separate-stage and filter-based denitrification makes up the remainder. (The Report does not
indicate methanol use.)

Filter, Filter,
Denitrification Denitrification
with Coarse with Fine
Media Media
3% 4%

Biological

Denitrification, ActTvate(_:l
(Separate Sludge, With
Stage) Biological

Denitrification
74%

19%

Figure 4-2.  Breakdown of N removal technology for U.S. WWTPs (per CWNS 2008
database)

Biological removal of nitrogen can be carried out using various treatment configurations. It can
be done using a single-unit process with various treatment zones or in separate stages.
Suspended growth, fixed growth, or combined systems can be used. Whatever the treatment
system used, they all require an aerobic zone for converting ammonia to nitrate and an anoxic
zone for converting the nitrate to nitrogen gas. While there are dozens of nitrogen treatment
systems in use, several of the more common configurations reviewed by the EPA are discussed
below.

4.1 Single-Process Nitrification/Denitrification

Single-process systems are characterized by alternating between aerobic and anoxic conditions,
with only one sludge recycling process.

4.1.1 Modified Luck-Ettinger Process

The Modified-Luck Ettinger (MLE) process is one of the more common treatment systems due
to its relative simplicity and use in retrofitting existing secondary wastewater treatment plants.
Retrofitting requires additional piping and pumps, along with some form of divider for the
treatment zones. The MLE process has two zones: an anoxic zone where nitrate generated in the
aerobic zone is reduced to nitrogen gas, and an aerobic zone where BOD removal and
nitrification occur, along with air stripping of the nitrogen gas from the anoxic zone. This

24



process has several inherent problems, including high return activated sludge (RAS) and recycle
requirements, recycling of dissolved oxygen (DO) from the aerobic tank, and the inability to
meet stringent effluent concentrations for total nitrogen due to some of the nitrate being
discharged from the aerobic zone. It often requires a supplemental carbon source, such as
methanol, to maintain denitrification.

Nitrified Recycle

N
I_| )

S

h
Influent Effluent
T Anoxic Aerobic Tank » Secondary | —
Tank Clarifier
— o

RAS
l—/"_'\ '|
N v

WAS

Figure 4-3.  Modified Luck-Ettinger process

4.1.2 Four-Stage Bardenpho Process

The Four-Stage Bardenpho process solves some of the problems of the MLE system by adding
two additional stages. The third stage is a second anoxic zone where the nitrate leaving the first
aerobic tank can be removed by denitrification. This is followed by an aerobic fourth stage
where the nitrogen gas is stripped out and the DO increased to improve settling of the sludge in
the clarifier. The addition of the extra stages tends to result in lower total nitrogen effluent
concentrations than the MLE process. It is often necessary to provide an external carbon source,
because most influent organic carbon is consumed in the first aerobic zone.

25



Nitrified Recycle (Optional) Methanol

) Addition
—1_/ :
S | Aeratiqn Tank
¥ 'Ir /
Influent _ _ ) Effluent
— Anoxic Aerobic Tank Anoxic | & Secondary -
Tank Tank Clarifier
— _—

v
WAS

Figure 4-4.  Four-Stage Bardenpho process

4.1.3 Sequencing Batch Reactor Process

The sequencing batch reactor (SBR) process is designed to enable all treatment to occur in one
tank. Several steps are involved. First, the tank is filled. Second, air and mixing are supplied for
BOD removal and nitrification. Third, the air is turned off while mixing continues for
denitrification. Fourth, the mixing is turned off to allow the sludge to settle. Finally, the treated
liquid is decanted for discharge, and some of the settled sludge is wasted. Then the sequence
starts all over again. In order to treat a continuous wastewater flow, it is necessary to have other
tanks, with three tanks usually the optimum. While the system can be operated to achieve the
desired discharge requirements, the SBR process is best suited to small communities.
Depending on the wastewater composition, a supplemental carbon source may be needed.

26



SBR under
acrobic/anoxic

conditions
Influent Effluent

» Cyele times >
determined based

on conditions

Waste
Sludge

Figure 4-5.  Sequencing batch reactor

4.1.4  Step-Feed Process

The Step-Feed Process is based on the desire to eliminate the need for a supplemental carbon
source. The wastewater influent is directed into the anoxic zones directly, with lower flow rates
introduced in the last unit. One of the advantages of the system is the ability to provide some
treatment to wet-weather flows. The excess flow is sent to the last anoxic unit to provide some
level of treatment, rather than bypassing the treatment plant. As with the MLE process, it is
usually difficult to meet more stringent effluent limits for nitrogen, because some of the
wastewater is going directly to the last set of treatment units.

27



Influent

Effluent

Anoxic Aerobic Anoxic Aerobic Anoxic Aerobic Temriiser
-
Tank Tank Tank Tank Tank Tank Clariﬂer—
RAS

Y

WAS
Figure 4-6.  Step feed process

4.2 Separate-Stage Nitrification/Denitrification

Separate-stage process systems are characterized by separate treatment units for nitrification and
denitrification.

4.2.1 Nitrification Processes

Nitrification is usually carried out in the same treatment unit as BOD removal. However,
because of the slower growth rate of nitrifying bacteria, nitrification requires two modifications
to conventional activated sludge treatment systems. To maintain a sufficiently high level of
nitrifying bacteria, the solids retention time (SRT) must be increased. In addition, the hydraulic
retention time (HRT) must be increased to allow for the fact that nitrifiers have a much slower
substrate utilization rate than heterotrophs. Based on a comparison of the designs for a
conventional activated sludge unit and one incorporating nitrification, Tchobanoglous et al.
(2003) showed an increase in the SRT from 5.0 to 12.5 days and an increase in the HRT from
4.3 t0 9.0 hours, resulting in a doubling of the required tank volume.

4.3 Denitrification Processes
Separate-stage denitrification can be carried out either as a suspended or attached growth
process, both of which require an external carbon source, such as methanol. Because they

require a large area and their own sludge settling and recycling system, separate suspended
growth denitrification systems are not very common.

28



Methanol or other
Carbon Source

Influent Secondary
Treatment w/ Denitrification —
Nitrification
A RAS

WAS WAS

Figure 4-7.  Separate-stage suspended growth denitrification process

Denitrification filters are popular, because they are an easy retrofit and require less area and
sludge handling. The units can simply be added to the end of a secondary treatment process that
includes nitrification. Both downflow and upflow filters are in use. Downflow filters require
backwashing to remove solids and nitrogen gas trapped in the filter media. Upflow filters skirt
this problem by having the filter media continuously removed from the bottom of the unit,
cleaned, and recycled to the top of the filter.

Filter Backwash
Methanol or other

I
|
I
: carbon source
I
.
|
I

e

Influent Secondary
Clarifier

(1if used)

»

Y Secondary Treatment
Process

Denitrifying
Filter

\.___/ v Effluent
WAS

Figure 4-8.  Separate-stage denitrification filter process

29



4.4 History of Success—Case Studies

This section describes the use of methanol in the denitrification process at several wastewater
treatment plants around the world.

4.4.1 Western Branch, Upper Marlboro, Maryland

Located in Upper Marlboro, Maryland, the Western Branch Wastewater Treatment Plant
(WWTP) was expanded in the early 1990s to include biological denitrification in an effort to
minimize nitrogen impacts to the Chesapeake Bay. While permitted for 30 million gallons per
day (MGD), the plant treated an average of 19.3 MGD in 2006 (U.S. EPA 2008).

Figure 4-9.  Western Branch WWTP. Source: Google Earth. Date of image: 08/28/2012

As one of the first full-scale plants to use denitrification, the plant is unusual, in that it has three
separate activated-sludge systems: a high-rate activated sludge system for BOD removal, a
nitrification activated sludge system for conversion of ammonia nitrogen to nitrate, and a
denitrification activated sludge system for conversion of nitrate to nitrogen gas. Each system has
its own treatment basin and clarifier, with internal sludge recycling. Air-stripping channels
precede the final clarifiers to remove the nitrogen gas, enabling better sludge settling. Alum is
added prior to gravity filtration to remove phosphorus. While permitted to discharge an annual
average of 4.0 mg-N/L, the plant averaged 1.63 mg-N/L in 2006, which was the lowest total
nitrogen value for any of the seven low-nitrogen plants (<3.0 mg-N/L) evaluated by EPA in

30



2006 (U.S. EPA 2008). About 2.5 pounds of methanol were added per pound of nitrate-nitrogen
entering the denitrification system.

4.4.2 Fiesta Village Advanced, Lee County, Florida

Located in Lee County, Florida, the Fiesta Village Advanced WWTP was upgraded in 1984 to
include denitrification. While permitted for 5 MGD, the plant treated an average of 3.2 MGD in
2006 (U.S. EPA 2008). Of the treated effluent, 2 MGD is sent for reuse at golf courses and
greenbelts, and the remainder discharges to the Caloosahatchee River.

T w b

o -, Al
Tw ;‘ 5 ; T
5
W —~— a0 .
.
!

Figure 4-10. Fiesta Village Advanced WWTP. Source: Google Earth. Date of image:
04/01/2010

The plant consists of an oval extended aeration ditch, followed by clarifiers for sludge settling,
downflow denitrification filters, and aeration for nitrogen gas removal. By periodically shutting
down some of the brush aerators in the oxidation ditch to create anoxic zones, the nitrate levels
are reduced to 3.0 to 3.5 mg/L. After clarification, the flow goes to the denitrification filters,
where methanol is added to further reduce total nitrogen to less than 2.0 mg/L. An aeration
system is used to strip nitrogen gas prior to chlorination and discharge. Alum is added prior to
the clarifiers to remove phosphorus. While permitted to discharge an annual average of

3.0 mg/L-N, the plant averaged 1.71 mg-N/L in 2006, which was the second-lowest total

31



nitrogen value for any of the seven low-nitrogen plants (<3.0 mg-N/L) evaluated by EPA in
2006 (U.S. EPA 2008). About 1.9 pounds of methanol were added per pound of nitrate-nitrogen
entering the denitrification system.

4.4.3 De Groote Lucht, Vlaardingen, Netherlands

In Vlaardingen, Netherlands, the 27.5-MGD De Groote Lucht WWTP was upgraded in 1999 to
include biological denitrification (http://www.water.siemens.com). The plant consists of a two-
stage aerobic treatment system for BOD removal and nitrification, followed by upflow
continuous-backwash filters for denitrification.

th

Figure 4-11. De Groote Lucht WWTP. Source: Google Earth. Date of image: 12/07/2006

Methanol is added to the denitrification filters. An aeration system is used to strip nitrogen gas
prior to chlorination and discharge. Because the plant is permitted to discharge an annual
average of 10.0 mg/L-N, only about 75% of the plant flow is treated. From 2000 to 2002, the
filters treated an average of 15.8 MGD, with an average influent nitrate level of 17.9 mg-N/L
and an average effluent of 2.4 mg-N/L. About 3.3 pounds of methanol were added per pound of
nitrate-nitrogen entering the denitrification system.

32



4.4.4 Seine-Centre, Paris, France

In Paris, France, the Seine-Centre WWTP treats an average dry-weather flow of 63.4 MGD. The
plant has three separate biofiltration systems: the first for BOD removal the second for
nitrification, and the last for denitrification, with methanol as the carbon source. The methanol
addition is reduced by 30% in the summer when the effluent is used for agricultural irrigation.

In 2005, the average influent nitrate concentration to the denitrification filters was 22.4 mg-N/L,
with an effluent concentration of 2.3 for the year, excluding the summer, when it was about 15.

Googlc earth

alt: 20251t

Figure 4-12. Seine-Centre WWTP. Source: Google Earth. Date of image: 10/20/2007

4.45 Jiashan City, China

In Jiashan City, China, a 5.3-MGD WWTP was designed and constructed in 2008 by Severn
Trent Services. The plant has three separate biofiltration systems. Nitrified wastewater is
recycled to the head end of the plant for mixing with influent. The first stage is an upflow
anoxic filter for denitrification in which raw sewage is used as the carbon source. The second
stage is an upflow aerated filter for BOD removal and nitrification. The third stage is a
downflow filter for polishing denitrification and suspended solids removal. Methanol is added to
the final stage as needed to meet the discharge standards. Pilot-plant studies showed a reduction
in ammonia from 82 to 3 mg/L and total nitrogen from 88 to 11 mg/L, meeting China’s

Class 1A effluent standards.

33



C()Oglc earth

Eyealt 1719ft

Figure 4-13. WWTP in Jiashan City, China. Source: Google Earth. Date of image: 08/04/2010

34



5 Life-Cycle Analysis of Organic Carbon Sources

51 Introduction

The treatment of wastewater is an essential part of controlling the release of contaminants to the
environment. Although directed primarily at the removal of bacteria and organic matter, as the
world’s population continues to grow, it is clear that nutrient management is an increasingly
important issue. The presence of reactive nitrogen (Nr) has contributed to eutrophication and
coastal hypoxia in over 400 estuaries worldwide, with few signs of improvement. Although
much of the Nr that reaches these systems originates as agricultural and urban runoff, and
atmospheric deposition, an important point source of Nr to these ecosystems is effluent from
wastewater treatment plants. In order to meet mandated ammonia discharge requirements, most
municipal systems in the United States practice nitrification, but only about 5% of Nr is
removed through engineered denitrification treatment systems. Such tertiary nitrogen removal
presents a method for removing a large portion of the nitrogen concentration from wastewater
effluent before it is discharged. In an anoxic tertiary nitrogen removal system, an external
carbon source is usually used to ensure that the denitrifying bacteria are not carbon limited.

This portion of the report examines alternative carbon sources for denitrification—methanol,
ethanol, and acetic acid—using life-cycle assessment (LCA) methodology. LCA is a tool that